Chapter 7

Reverse Osmosis




410 Chapter 7 Reverse Osmosis

Objectives
I

The objective of this chapter is to present elements of membrane
separation processes and to explain principles of membrane separation. The
material also defines ranges for application of different membrane processes and
summarizes performance parameters of membrane separation processes. In
addition, an outline is made for different construction materials and module
configurations. This also includes components of the RO desalination process.

7.1 Historical Background
-

Membranes are an intimate part of being alive. Several examples are

simple to cite:

~ The skin in all mammals is a very efficient and highly selective type of
[...]
— The permeate recovery equation is used to calculate the feed flow rate for each
module, or

R=Qq/Qf

Where Q4 and Qf are the module flow rates for permeate and feed streams. This
gives

0.1=1.5/Qs
or Qf= 15 m3/d

This value is lower than the maximum limit per module, which is equal to 32.7
m3/d

— Therefore the total amount of feed seawater is obtained by performing a
simple balance on the total production capacity and the module production
rate, where

M¢= Myg/QeQy)
= (5000/1.5)(15)
= 50000 m3/d

Also this gives the total number of modules, which is given by

N = 5000/1.5
= 3333 modules

— The feed and permeate flow rates per module are used to calculate the brine
flow rate, where

Qr=Qq+Qp



7.8 Case Studies 433

15=15+Qp

which gives Qp = 13.5 m3/d. This value is higher than minimum brine flow rate
per module, or 7.5 m3/d.

— The salt balance for each module gives the salinity in the brine stream, where

QrXf=Qg Xa+ Qp Xp
(15) (42000) = (1.5) (210) + (13.5)(Xp)

which gives X}, = 46643.3 ppm

— The salinity of various streams is used to calculate the osmotic pressure of
each stream

ng= 75.84 X¢= (75.84)(42) = 3185.28 kPa

np = 75.84 Xy, = (75.84)(46.6433) = 3537.4 kPa

T = 75.84 X, = (75.84)(0.21) = 15.9264 kPa

— The resulting average osmotic pressure on the feed side is then calculated
T = 0.5 (ng+ ) = 0.5 (3185.28 + 3537.4) = 3361.3 kPa

— Therefore, the net osmotic pressure across the membrane is given by

An =T -mp =3361.3 - 15.9264 = 3345.4 kPa

— Assuming that the feed pressure is equal to the maximum module pressure, or
5500 kPa. Also, considering the module pressure drop gives a pressure of 5431
kPa in the brine stream.

— The net pressure difference across the membrane is given by

Ap = 0.5(P¢+Pp) — Py = 0.5(5500+5431) — 101 = 5364.5 kPa

which is higher than the exerted osmotic pressure



434 Chapter 7 Reverse Osmosis

Example on Semi-Empirical Model

Use the statistical mechanical model to obtain the permeate flow rate and
membrane area at the following conditions:
— Membrane constants Cy, Cy, Dy, and Dy with

C; =-3.01x10"1

Cy=1.195164

D; = -1.56x104

D, = 1x10-2

— Other data includes:
Membrane salt rejection = 99%
Feed salinity = 34,000 ppm
Feed flow rate = 1000 m3/d
Permeate flow rate = 325 m3/d
Feed pressure = 6000 kPa
Pressure of brine reject = 5900 kPa

Permeate pressure = 101 kPa
Salt concentration in membrane = 1.76 C¢

— The salt rejection definition is used to calculate the product salinity, where

SR=1-X/X¢
0.99 = 1 - X,/34000

which gives X, = 340 ppm
— From the above the pressure drop across the membrane is given by

AP = 0.5 (Pf+ Pb) - Pp
= 0.5 (6000+5900) — 101
= 5849 kPa

~ The osmotic pressure is calculated for the feed, brine, and permeate

g = 75.84 X¢= (75.84)(34) = 2578.6 kPa

np = 75.84 X}, = (75.84)(50.2) = 3806.3 kPa



7.8 Case Studies 435

np = 75.84 X, = (75.84)(0.34) = 25.8 kPa

— The resulting average osmotic pressure on the feed side is then calculated
T = 0.5 (ng + ) = 0.5 (2578.6 + 3806.3) = 3192.4 kPa

— Therefore, the net osmotic pressure across the membrane is given by
An=T -, =3192.4-258= 3166.7 kPa

— The permeator area is calculated from the following equation

M, /A =(D; cy +Dg)(Ap - cAn)

325/ A = (-0.000156 (60.2) + 0.01)(5849 — 3166.6)

A =199 m2

—~ The salt rejection is then calculated from the following relation

SR =(C; +C9)7!

_1
(M, /A)

= ((—0.301);+1.19514)‘1
(325/199)

=0.99

Problems
]

Problem 1

Design a single stage RO desalination system by calculating the permeate
salinity, the brine salinity, the brine flow rate, and the membrane area. Analyze
the following cases:

Data

Water permeability is 2.05x10-6 m3/m2 s kPa
Salt permeability is 2.03x1075 m3/m2 s
Feed salinity is 34,000 ppm



436

Feed flow rate: 2.5 kg/s
Permeate flow rate: 1 kg/s
Feed pressure: 6000 kPa
Reject pressure: 5800 kPa

Permeate pressure: 101 kPa

Problem 2

Chapter 7 Reverse Osmosis

The following module data are those for the DuPont B-10 permeator

Membrane recovery ratio: 35%

Salt rejection: 99.2%
Maximum applied pressure: 6895 kPa
Minimum brine flow rate: 1.584 m3/d
Maximum brine flow rate: 14.256 m3/d
Permeate flow rate: 2.46 m3/d

Design Data

Feed salinity is 42,000 ppm

Permeate flow rate: 5000 m3/d
Permeate pressure: 101 kPa

Design a single stage system by calculating the number of modules, osmotic

pressure, permeation pressure difference, flow rates, and stream salinity.

Problem 3

A three stage RO system is designed using the following module data of the

Osmonics permeator

Module Data

Membrane recovery ratio: 7%

Salt rejection: 99.5%
Maximum applied pressure: 5500 kPa
Minimum brine flow rate: 1.584 m3/d
Maximum brine flow rate: 14.256 m3/d
Permeate flow rate: 1.43 m3/d

Design Data

Feed salinity is 34,000 ppm
Plant capacity: 24000 m3/d



Problems 437

Permeate pressure: 101 kPa

Calculate the number of modules in each stage for the following configuration,
flow rates and salinity of all stream, and the specific power consumption.

Product

- .
Ladl Ll

\ 4




This Page Intentionally Left Blank



Chapter 8

Reverse Osmosis Feed
Treatment, Biofouling, and
Membrane Cleaning




440 Chapter 8 Reverse Osmosis Feed Treatment

Objectives
I

The objective of this chapter is to outline characteristics of major features
in RO operation, which includes feed pretreatment, biofouling, and membrane
cleaning. The analysis include description of processes, procedures,
troubleshooting, selection criteria

8.1 Need for Pretreatment Processes in RO
R

The RO feed water may contain various concentrations of suspended solids
and dissolved matter. Suspended solids may consist of the following:
— Inorganic particles.
- Colloids.
— Biological matter, which includes microorganisms and algae.
On the other hand, Dissolved matter may consist of highly soluble salts, such as
chlorides, and sparingly soluble salts, such as carbonates, sulfates, and silica.

Reduction in the feed water volume during the RO process results in
increase of the concentration of suspended particles and dissolved ions. Settling
of the suspended particles or scale formation from the sparingly soluble salts
would result in the following:

— Blocking of the flow channels that would increase the pressure drop in the
feed channels in the membrane module. This would require increasing the
pumping power, which is limited by the original design value that takes into
account clean operation in addition to some finite level of blockage.

— Reducing the permeation rate across the membrane and increase in the
amount of salt passage through the membrane. This is caused by scale
formation on the membrane surface.

In addition to physical masking of the membrane surface area and
blockage of the membrane module, membrane damage can be caused by system
operation at excessively low pH values, high chlorine concentration, or presence
of other aggressive chemical compounds that would react and destruct the
membrane material.

Depending on the raw water quality, the pretreatment process may
consists of all or some of the following treatment steps:

— Removal of large particles using a coarse strainer.
—  Water disinfection with chlorine or other biocides.
— Media filtration.

— Reduction of alkalinity by pH adjustment.

— Addition of scale inhibitor.



8.1 Need for Pretreatment Processes

441

Reduction of free chlorine using sodium bisulfite or activated carbon filters.
Final removal of suspended particles using cartridge filters.

This chapter provides a summary for a large number of studies found in

literature that covers the period from 1980 to 2001, see references on page 452.

8.2

Testing Methods

Testing methods of feed water include the following:
Tonic constituents.
Turbidity.
Suspended solids.
Total organic carbon.
Silt Density Index (SDI).
Dissolved gases such as COs, Oq, and Cls.
PH.
Temperature.

The RO operators use the SDI test as measure of the feed quality and

operation ease. The guidelines for RO operation using the SDI test is as follows:

SDI < 1, implies high quality feed water that would provide trouble free
operation for years.

1 < SDI < 3, implies moderate to low quality feed water that would allow for
few months of operation before need for membrane cleaning.

3 < SDI < 5 implies low quality feed water, which would require frequent
cleaning.

SDI > 5 implies very poor water quality and operation at these conditions is
not acceptable.

The SDI test involves filtration of the water sample. A schematic of the

SDI test unit 1s shown in Fig. 1. As is shown, the system includes the following
elements:

Feed pressure line.
Pressure regulator.
Filter paper assembly.
Sample collection.
Pressure gauge.

Stop watch.

The SDI test procedure includes the following:
A 500 ml (or 100 m#) volume feed water is forced through a standard filter
under specified test conditions.



442 Chapter 8 Reverse Osmosis Feed Treatment

— After 15 min (or 5 min for the 100 m/ sample) the test is repeated using the
same filter.
— The filtration times t; and ty are used to determine the SDI, where
t
(1--1)(00)
SDI=——2 1
T ey

where, T is 5 (or 15 minutes for 100 m/ sample).
Other test conditions include the following:
— Applied pressure difference across the membrane is 2 bar.

— Filter pore diameter is 45 pm.
— Filter area is 1350 mm?2.

Feed —»

Pressure
Reducing Valve

Filter Holder Pressure
Gauge

0.45 pm Filter

Sample
Holder

T [

Fig. 1. SDI System.

8.3 Suspended Solids and Silt Reduction

Typical examples of suspended solids include the following:
— Mud and silt
— Organic colloids
— Iron corrosion products
— Precipitated iron



8.3 Suspended Solids and Silt Reduction 443

-~ Algae

— Bacteria

— Rocks

~ Silica/Sand

— Precipitated Manganese

— Precipitated Hardness

~ Aluminum hydroxide flock

8.3.1 Media Filters

Features of media filters include the following:
— Formed of single- or multi-layered particles.
— The layers contain gravel, activated carbon or anthracite.
— The top layer of the bed consists of coarsely graded material, whereas the
finely graded material is layered on the bottom
— The thickness of the filter layer is about 1-3 m.
— Compressed air or water is used for back-flushing.
— The particle size of the filter material is 0.5 — 3 mm.
— The filtration rate is 10-20 m h-1,
— Most of the filtration process takes place in the top layer of the bed.

8.3.2 Cartridge Filters

Features of cartridge filters include the following:

— Cartridge filters are used in various RO configurations.

— The last pretreatment step prior to the RO process.

— The most common size is the 5 pm filter.

— The separation media can be made of polymer materials, such as
polypropylene. Use of fiber shedding compounds, such as cotton and hemp, is
not recommended since it may

— Combination of media and cartridge filters may be the most optimum and
economic solution for particle removal.

8.4 Fouling and Scale Control
"

Scale forming compounds, in order of occurrence, include the following:
— Calcium carbonate
— Calcium sulfate
— Silica complexes
— Barium sulfate
— Strontium sulfate



444 Chapter 8 Reverse Osmosis Feed Treatment

Calcium fluoride

It should be stressed that the formed scale is made of several compounds.

This is because that the first compound being precipitated would provide
nucleation sites for other compounds.

8.4.1 Calcium Carbonate

The calcium carbonate equilibrium reaction is given by:

Ca*2 + 2 HCO-3 - CaCOj3 + CO, + Hy0

Precipitation of calcium carbonate is favored by:

Increasing calcium or bicarbonate concentration.
Decreasing the carbon dioxide concentration.
Increasing the temperature.

Increasing the pH (more alkaline solution).

Common methods to prevent calcium carbonate scaling include the

following:

Removal of all or some of the bicarbonate alkalinity by feeding acid.
Use of scale-control agents

The choice between acid dosing and anti-scale control depends on:

Type of membrane, especially compatibility for long-term operation at low pH.
Process economics, which would optimize the purchasing cost of antiscalent
and acid as well as the capital of handling and dosing equipment for the acid
and the antiscalent. In this regard, sulfuric acid is very inexpensive when
compared to other acids or antiscalent compounds. However, its use should be
handled properly. Otherwise, the presence of the sulfate group in the acid
may enhance formation of the calcium, barium, or strontium sulfate scale.
Final selection would depend on the feed salinity and product quality, which
may call for use of each method separately or the combined use of both
techniques. For example, seawater desalination would call for simultaneous
use of acid and antiscalent dosing.

Another problem related to acid dosing is the generation of large amounts of
COsy. As a result, the CO2 concentration increases in the permeate water

because of its high permeability of COj; across various types of RO

membranes. This reduces the permeate pH and imposes an overload on ion
exchange units used for polishing of the boiler makeup water.



8.4.2 Calcium Sulfate 445

8.4.2 Calcium Sulfate
R

Various forms CaSOy4 crystals include the following:
— Dehydrate calcium sulfate, CaSO4.2H,0.
— Anhydrous calcium sulfate, CaSOy.
— Hemihydrate calcium sulfate, CaS0,4.1/2H50.
All of these compounds have reverse solubility, where it precipitates at high
temperature. However, increase in the ionic concentration of Ca2* and SO42-
beyond the solubility limit ions in the brine stream may result in severe scaling.

Prevention of CaSO, scaling in RO includes the following:

— Addition of antiscaling agents, which includes polyphosphates,
polycarboxylates or sodium hexametaphosphate to prevent precipitation of
CaSOy,. Proper dosing would allow for safe operation even if the brine stream
has higher concentration than the saturation limit.

— Lowering the permeate recovery rate to prevent increase in the concentration
beyond the saturation limit.

8.4.3 Silica
IR

Silica scaling has the following features:

— The solubility of silica depends on the system pH and temperature.

— Low temperature operation, i.e., below 10 °C, and silica saturation below 120
ppm allows for operation with brine solutions supersaturated in silica with
little or no silica scaling.

— Operation at higher concentrations or temperature enhances the silica scaling
process.

— Silica forms complex precipitates with iron, aluminum, and magnesium
hydroxides.

— The most effective method to prevent silica scaling is to maintain its
concentration below the saturation limit, which is strongly affected by the
system temperature.

8.4.4 Organics
"

A wide range of organic compounds can be found in the RO feed water.
This depends on the water source and if it has been contaminated with
industrial, municipal, or agricultural effluents. Variations in the organics
physical and chemical properties give different effects on the RO process, which
includes the following:



446 Chapter 8 Reverse Osmosis Feed Treatment

— Organic compounds reacts differently with the membrane separation process,
where the membrane may reject or permeate the compound. Also, rejected or
permeating organics may foul the membrane and reduce its performance.

-~ Organic compounds can be removed from the feed water through
degasification of low boiling compounds, adsorption on activated carbon,
coagulation and filtration, or removal by ion exchange resins.

— Final selection of the pretreatment process requires measuring the TOC of the
feed water and chemical analysis to identify major compounds.

8.5 Biofouling in RO

Biofouling in RO is combined result of the following factors:

— Presence of microorganisms in the feed water.

~ Availability of the membrane surface area, which can be colonized by the
microorganisms.

— The RO membrane rejects all microorganisms found in the feed water. As a
result, part of the rejected cells remains adhered to the membrane and
initiates the process of biofilm formation.

— All pretreatment operations prior to the RO module may provide sufficient